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n 1 3673631 GHz 3.85 dBm Oce Bw Freq Offset 10,602 244 592 kHz ¢} 1 3673453 GHz 177 dbm Occ Bw Freq Offset -128.366623 178 kHz
ety # BEUE ] A TDOE
10:43:41 MM 01/09/2023 10:44:00 MM 01/09/2023
RefLevel 3000 B Offeet 35008  REW 1 Wz RefLevel 3000 B Offset 33045 = REW 1 Wiz sat
- A 3000 SWT 101 ms = VBW 3 MHz  Mode Auto Sweep - A 3000 SWT 101 ms ® VBW JMHz  Mode Auto Sweep Count 106/100
1 Occupid Bandwidth 1 Occupiad Bandwidth
0 - 0 _
) i A e U Ao a1 P A, ST LA 1 B Uit ot b g bt A b el i
1 T i e +
{ 1 | |
] [ | |
| |
f T i {
| | i) |
| | [
l J"\-un-‘JU“-\ Iww' AR, el ‘L\all WA
o, et K (EFTNTI P O P A
eingtan e AN e | [ PR ’ A Abh Ay Ayt
(CF 3 62495 GHz 1001 pt= 30.0 MHz/ Span 200.0 MHz || |CF 362498 Gz 1001 pts 20,0 MHz/ Span 200.0 MHz
2 Markes Toble 2 Markes Toble
] 1 362179 GHz 656 dBm Occ 97,085 524533 MHz W 1 360961 GHz 458 dBm Qe Bur 97.323 969811 MHz
m 1 1576442 Gz 2.25 dbm Occ s Centroid 3621984 766 Gz n 1 3576354 GHz 190 dom Occ B Centroid 3625016312 GHz
hr} 1 3673528 GHz 2.49 dBm Oce Bw Freq Dffset 5233577 586 kHz. n 1 3673678 GHz 026 d8m Occ B Fren Offset. 2631233
T o -
10:44:16 M4 01/09/2023 10:44:32 M4 01/09/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01F

Unwanted Emission (MASK)

FR1 n48 / 10MHz / DFT-S OFDM / PI/2 BPSK

Lowest Channel

1RBO Power Limit -40dBm > -48.27 dBm Pass

Ref Level 40,00 dBm  Offset 10.80 6B Made Sweep 6L Ref Level 7500dBm  Offset 108048 = REW 10 kHz

Count 100100 | = Att 3048 ® SWT  100ms ® VBW 30kilz Mede Sweep
1 Spurious Emissions 1ACLR
Uimit Checd AL
30 dBiRE. SPURIOUS_LIN JAIL 20 dBnr
™
20 dBm T T T 1
10 dBmr . . \
o
0
10 } 10
20 ‘ 20
i
30
SPURIOUS_LINE_ABS_002 ' 20
40 abm T +—
I PR . N
50 | 40
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz 50
60
3.430 GHz 3.530 GHz 1.000 MHz gggg‘ggnz
3530 GHz 3540 GHz 1.000 MHz X iz [t Ao T, L v Ty e " " e A Aoy i T e
3,580 GHz 3509 GHz 1.000 MHz 354896 GHz 56 d kg . A b
3,549 Gz 3550 GHz 100,000 kfiz 355000 GHz 1 1 I
3550 GHz 3560 GHz 1.000 MHz 3.55052 GHz CF 3.52785 GHe 1001 pts 200.0 kHz/ Span 2.0 MHz
3.560 GHz 3561 GHz 100,000 kHz 3.56002 GHz 2 Result Summan None
1561 GHz 1570 GHz 1.000 Mz 3.56148 GHz
3570 GHz 3.720 GHz 1.000 MHz 3.57112 GHz Txl [Ref) 1.000 MHz -48.27 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.81436 GHz T Total 4827 dBm
ooy NN RO
07:55:56 TM 01/10/2023 07:56:37 B 01/10/2023

1RBmax Power Limit -40dBm > -49.05 dBm Pass

Ref Level 40.00 dBm  Offset 10.80 d8 Mode Sweep 6L RefLevel 25.000Bm  Offset 103008 = REW 10 kHz s6L

Count 100/100 = ant 3008 ® SWT_ 100ms ® VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissions ) _ 1 ACLR 1R
mit Che Al
Line _SPURIOUS_LINE_ABS 02 L 20 dBor
™
10
10 !
‘ 0
0db -
| 10
10 i
20 db 20
i
30
SPURIOUS LINE |ABS 002 | *
s g
L MmN L
=0 i 40
3.43 GHz 6409 pts 39.0 MHz/ 3.82 GHz | 50
60
3430 6Hz 3.530 GHz 1.000 MHz 3.52585 GHz -39.46 dBm
3530 GHz 3.540 GHz 1.000 MHz 3.53498 GHz -34.36 dBm o, A ~ A P! ol ok, ke o b A
3540 GHz 3549 GHz 1,000 MHz 354701 GHz -33.18 dBm
3543 GHz 3550 GHz 100.000 kHz 354957 GHz -48.22 dBm - 1 I
3550 GHz 3560 GHz 1,000 MHz 3.55958 GHz 19.87 dBm O 3.52385 Gz 1001 pts 200.0 kbz/ Span 2.0 MHz
3.560 GHz 3561 GHz 100.000 kHz 3.56000 GHz -20.87 dBm 2 Result Summar None
3561 GHz 3570 GHz 1.000 MHz 356174 GHz -20.65 dBm
3570 GHz 3720 GHz 1.000 MHz 3.57187 GHz -32.57 dBm Tx1 {Ref) 1.000 MHz -49.05 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.81695 GHz -44.39 dBm Tx Tatal -39.05 dBm
Read heaay S5 esan
07:58:27 B 01/10/2023 07:59:11 PM 03/10/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01F

FR1 n48 / 10MHz / DFT-S OFDM / PI/2 BPSK

Lowest Channel

Full RB

Power Limit -40dBm > -48.76 dBm Pass

Ref Level 40,00 dBm  Offset 10.80 0B Made Sweep

1 Spurious Emissions

6L

Count 100/100

Limit Che<d Al

Line _SPURlOUS LINE_ABS od2 AL

30

20 dBm

10 dbimy . . "~

0

-0

-0

30
SPURIOUS_LINE ABS 002 I
40 abm T 1 i

3

9.0 MHz/

382 GHz

3,430 GHz 3530 GHz 1.000 Miz 352456 GHz -38.43 dBm 1.57dB
1530GHz 3540 GHz 1.000 Mtz 3.53838 GHz -33.41 dBm -8.41dB
3540 GHz 3589 GHz 1.000 MHz 3.548 36 GHz 23.96 dBm 10.96 dB
3,549 Gz 3550 GHz 100,000 kfiz 354993 GHz 3411 dBm 21.11 dB
3550 GHz 3560 GHz 1.000 MHz 355520 GHz 11.24 dBm 18.76 dB
3.560 GHz 3561 GHz 100,000 kHz 3.56000 GHz -30.38 dBm -27.38 dB
1561 GHz 1570 GHz 1.000 Mz 56196 GHz 2734 dBm 434 d
3570 GHz 3.720 GHz 1000 MHz 357337 GHz 36.81 dBm 11.81 dB
3.720GHz 3820 GHz 1.000 MHz 3.81755 GHz -44.61 dBm -4.61dB
Ready )

07:27:42 PM 01/10/2023

Ref Level 25.00dBm  Offset 10.80 48 = RBW 10 kHz
- At 3098 = SWT 100 ms = VBW 30 kiz
1 ACLR

Mode Swecp

20 dBo

e Pttt A 2 ran itk b b

dm i

R e ST R S SIS S

CF 3.52456 GHz _ 1001 pts 200.0 kiz/

Span 2.0 MHz

2 Result Summar None
Tl (Ref) 1,000 MHz -48.76 dBm
Tx Total -48.76 dBm

]

©07:28:32 B4 01/10/2023

EoTTIE]
ST
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01F

FR1 n48 / 10MHz / DFT-S OFDM / PI/2 BPSK

Middle Channel

1RBO

1RBmax

RefLevel 40.00dBm  OMfset 10.80dB.

6L

Ref Level 4000 dBm  Offset 10.40 3B Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissians
Tt e it Chee

20 aghine.SPURloUS. Phes 30 dabine SPURIOUS LINE ABs oda phs:

20 dBenr 20 If

10 dBy 10

) ’ \

-10

20 B {1

30 E

SEURIOUS LINE_ s 002 il SPURIOUS_LINE_|ABS_002 J

| TN Inmm [ I T

: - \

383 GHz 6404 pts. 39.0 MHz/ 382GH: | 3.43GHz 3.82 GHz
3430 GHz 3530 GHz 1.000 MHz 3.52915 GHz -44.69 dBm -4.69 dB 3430 GHz 3530 GHz 1.000 Mz 3.43744 GHz -34.77 dBm .77
3530 GHz 3610 GHz 1.000 MHz 3. GHz -31.04 dBm -6.04 dB 3530 GHz 1610GHz 1.000 MHz 3.60876 GHz -35.31 dBm -10.31 dB
3610 GHz 3519GHz 1.000 Mz -13.95 dBm -0.95 dB 3610 GHz 3,619 GHe 1,000 MHz 3.61873 GHz -32.74 dBm -19.74 dB
3619GH: 3620 GHz 100.000 kfiz -21.79d .79 3519 GHz 3620 GHz T00.000 kHz 361982 GHz -48.23 dBm -35.23dB
3620 GHz 3630 GHz 1.000 MHz 362047 GHz 19.95 dBm 10.05 dB 1620 GHz 1630 GHz 1.000 MHz 362953 GHz 19.10 dBm -10.90d8
3.630 GHz 3.631 GHz 100.000 kHz 363011 GHz -48.03 dBm -35.03 dB 3.630 GHz 3,631 GHz 100,000 kHz 3.63001 GHz .21.49 dBm -8.49dB
3631 G 3540 GHe 1.000 M 363128 GHz -3350dBm -20.50 dB 3631GHz 3640 GHz 1.000 MHz 363109 GHz -15.72 dBm -2.72d8
36406t 370Gtz 1.000 Mtz 3.65642 GHz -39.42 dBm -14.42 db 3.640 Gz 3720 Gtz 1.000 Mtz 3.64795 GHz -35.55 dBm 1055 dB
3.720GHz 3820 GHz 1.000 MHz 3.80676 GHz -44.46 dBm -4.46 dB 3720 ot JB20cHe 1000 Mis 381545 GHz 4471 Bm A d

Ready o Ready Innnnig s

08:12:37 PM 01/10/2023

08:11:38 PM 01/10/2023

Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

1 Spurious Emi

ians

Made Sweep

6L

Count 100/100

Limit Che<d

Line _SPURIOUS.

NE_ABS 002

30

20 dbr

10 dBinr

R
[0abr

RIOUS_LINE ABS 002

1

3.43 GHz

3430GHz
3530GHz
3610 GHz
3619GHz
3620 GHz
3.630GHz
3631GHz
3,640 GHz
3.720GHz

3530 GHz
3610 GHz
3619 GHz
3620 GHz
3630 GHz
3631GHz
3640 GHz
3.720 GHz
3820 GHz

1.000 Mtz
1.000 Mz

3.45862 GHz
3.60972 GHz
361837 GHz
3.62000 GHz
3.62520 GHz
3.63005 GHz
3.63105 GHz
3.641 80 GHz
3.79997 GHz

39.0 MHz/

-35.13 dBm
-44.60 dBm

382 GHz

08:32:12 BN 01/10/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01F

FR1 n48 / 10MHz / DFT-S OFDM / PI/2 BPSK

Highest Channel

1RBO

Ref Level 4000 dBm  Offset 10.90 0B Mode Sweep saL
Count 100/100
1 Spurious Emissions
Cimit Cheed E
{ine _SPURIOUS_UINE_ABS 062

30

20 dBm

10 dBmv

3.43 GHz 6409 pis. 39.0 MHz/ 382 GHz

3,430 GHz 3530 GHz 1.000 Miz 3.492 89 GHz -44.86 dBm
1530GHz 3680 GHz 1.000 Mtz 367333 GHz -34.42 dBm
3680 GHz 3689 GHz 1.000 MHz 3.688 90 GHz 14.80 dBm
3689 GHe 3690 GHz 100,000 kfiz 3.68999 GHz -19.65 dBm
3,690 GHz 3.700 GHz 1.000 MHz 3.69047 GHz 18.92 dBm
3.700 GHz 3701 GHz 100,000 kHz 3.70009 GHz -49.05 dBm
1701 GHz 3710GHz 1.000 Mz 370231 GHz -33.07 dBm
3.710GH: 3.720 GHz 1000 MHz 371132 GHz -35.49 dBm
3.720GHz 3820 GHz 1.000 MHz 372105 GHz -40.72 dBm

08:44:55 PM 01/10/2023

1RBmax Power Limit -40dBm > -48.53 dBm Pass

Ref Level 40.00 dBm  Offset 10.80 d8 Mode Sweep 6L RefLevel 25.000Bm  Offset 103008 = REW 10 kHz s6L

Count 100/100 = ant 3008 ® SWT_ 100ms ® VBW 30 kHz _Mode Sweep Count 100/100
1 Spurious Emissions ) _ 1 ACLR 1R
Limit Chec Al
Line _SPURIOUS_LINE_ABS 02 L 20 dBor
™
10
10
]
0. i
10 10
20 dir "‘ 20
30 |
I I L [N
0 T ‘ 40
3.43 GHz 6409 pts 39.0 MHz/ 3.82 GHz | 50
60
3430 GHz 3530 GHz 1.000 Mz 3.504 58 GHz -45.12 dBm
3530 GHz 3.680 GHz 1.000 MHz 367693 GHz -36.73 dBm AL e A A R by A "  tidtcepind o A o iy
3.680 GHz 3689 GHz 1,000 MHz 3.68897 GHz -31.82 dBm -
3.689 GHz 3.690 GHz 100.000 kHz 368982 GHz 4834 dBm L 1 I
3,690 GHz 3.700 GHz 1.000 MHz 3.69968 GHz 18.86 dBm [P 3.72315GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3700 GHz 3701 GHz 100.000 kidz 3.70001 GHz -21.00 dBm 2 Result Summar None
3701 GHz 3710GHz 1.000 MHz 370127 GHz -17.95 dBm
3.710 GHz 3.720 GHz 1.000 MHz 3.71131 GHz -31.16 dBm Tx1 [Ref) 1.000 Mtz -48.53 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.72315 GHz -38.01 dBm Tx Tatal -28.53 dBm
08:48:06 PN 01/10/2023 08:45:18 PN 01/10/2023
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samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01F

FR1 n48 / 10MHz / DFT-S OFDM / PI/2 BPSK

Highest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apine.SPURIOUS UNE_aBs o2
20 dBew
10 dir o
0 din T T —
-10
-20
30 I
SPURIOUS_LINE_ABS 002
“irabm B .
| il s
50 ‘
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 3.45612 GHz -45.04 dBm -5.04 dB.
1530GHz 3680 GHz 1.000 Mtz 3.66974 GHz -35.77 dBm -10.77 dB
3,680 GHz 3.689 GHz 1.000 Mix 3.68866 GHz -22.81 dBm -9.81 dB
3,689 Gz 3690 GHr 100,000 kffz 3.69000 GHz -33.48 dBm -20.48 dB
3,690 GHz 3.700 GHz 1.000 Miz 3.69177 GHz 10.95 dBm -19.05 dB
3700 GHz 3701 GHz 100.000 kHz 3.70006 GHz -41.39 dBm -28.39 dB
3701 GHz 3710 GHz 1.000 MHy 3.70155 GHz -25.25 dBm -1235dB
3710 GHe 3,720 GHz 1.000 Miz 3.71138 GHz -34.62 dBm -0.62 dB
3.720GHz 3,820 GHz 1.000 MHz 3.73124GHz -42.14 dBm 214 dB
]
08:34:23 PM  01/10/2023
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01F

FR1 n48 / 10MHz / DFT-S OFDM / QPSK

Lowest Channel

1RBO

Power Limit -40dBm > -48.72 dBm Pass

6L Ref Level 7500dBm  Offset 108048 = REW 10 kHz

Ref Level 4000 dBm  Offset 10.80 dB Made Sweep.
Count 100100 | = Att 3048 ® SWT  100ms ® VBW 30kilz Mede Sweep
1 Spurious Emissions 1ACLR
Cimit Cheed m
30 dBiRE. SPURIOUS LINE_ABS 02 JAIL 20 dBnr
™
20 de T 10
10 dbimy \
0
a
a0 } o
20 M 20
20
SAURIOUS UNE 85 002 | 'W 20
I et L] ] ) D
50 | 40
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz 50
60
3.430 GHz 3.530 GHz 1.000 MHz gg%gag gnz
1530 GHz 3540 GHz 1,000 MHz X z NVREPUPN Py TIeY o b it N e b g v Ay
3,580 GHz 3509 GHz 1.000 MHz 3.54785 GHz it SESS = Letraeel —
3,549 Gz 3550 GHz 100,000 kiiz 3.55000 GHz 1
3550 GHz 3.560 GHz 1.000 Wiz 355022 GHz CF 3.524 36 GHz 1001 pts 200.0 e/ Span 2.0 MHz
3.560 GHz 3561 GHz 100,000 kHz 56016 GHz 2 Result Summan None
1561 GHz 1570 GHz 1.000 Mz 3.56162 GHz
3570 GHz 3.720 GHz 1.000 MHz 57772 GHz Txl [Ref) 1.000 MHz -48.72 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.81625 GHz T Total 2872 dBm
. mmm
et D 5 R0
07:51:47 T4 01/10/2023 07:52:28 P 01/10/2023
Ref Leved 40.00 dBm  Offset 10.80 08 Mode Sweep SGL Ref Level 25.00 dBm  Offset 10.80 8 * RBW 10 kHz SGL
Count 100/100 & Aut 3048 ® SWT 100 ms # VBW 30kiz _Mode Sweep Count 100/100
1 Spurious Emissions 1ACR
Umit Chect Al
Line _SPURLOUS_LINE_ABS 002 n
i
T 10
10 !
\ oan
0 dbr ‘
0 i 0
20 di [ 20 d
30 ‘1
SPURIOUS LINE |ABS 002 . i 30 dmr
e
I vtasa LTI L
50 1 40
3.43 Gz 6400 pts 39.0 MHz/ 3.82 GHz | 50 dBs
60
3.430 GHz 3.530 GHz 1.000 MHz 352665 GHz -37.55 dBm 245dB
1530 GHz 1540 GHz 1,000 MHz 353975 GHz -32.84 dBm -7.84 d bbb e A . e — PN
3580 GHe 3549 GHe 1,000 Mtz 354863 GHz 3118 dBm 18.18 dB e
3.549 Gz 3550 GHz 100.000 kHz 354384 GHz 47.49 dBm 34.49 dB
3550 GH: 3.560 GH: 1,000 MHz 355963 GHz 18.83 dBm 1117 dB F 3.52683 GHr 001 pts 200.0 k) JoanZOWHe
3.560 GHe 3561 GHe 100.000 kHz 356001 GHz -20.60 dBm -7.60 dB 2 Result Summa None
3561 GHz 3570 GHz 1.000 MHz 356130 GHz 16 3
3.570 GHz 3720 GHz 1.000 MHz 3.57202 GHz -8.50 dB Tal [Ref) 1.000 MHz -48.91 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.81426 GHz 1x Total -48.91 dBm
E H peacy 000

0B:00:13 BM  03/10/2023

0B:01:05 B 01/10/2023

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A2 - 32 of 307




samonas. FCC RADIO TEST REPORT Report No. : FG2N2510-01F

FR1 n48 / 10MHz / DFT-S OFDM / QPSK

Lowest Channel

Full RB Power Limit -40dBm > -48.38 dBm Pass

Ref Level 40,00 dBm  Offset 10.80 6B Made Sweep SGL Ref Level 25.00dBm  Offset 10.80d8 & RBW 10 kHz

Count 100100 [ = Att 3048 ® SWT 100 ms # VBW 30kiz _Mode Sweep
1 Spurious Emissians 1 ACLR
Cimit Cheed m
30 dpbineSPURIOUS_UNE a8 o il
L
20 de t t 10
10 dbimy . . e
™M 0.
a
a0 A0
2 20 d
20
SPURIOUS_LINE_ABS 002 30 dBv
40 abm T
) Lk
40
3.43 GHz 5409 pts. 39.0 MHz/ 382GHz | |50 dbrr
60
3.430 GHz 3530 GHz 1.000 Miz gggg; gnz 3”2 gm
1530 GHz 3540 GHz 1,000 MHz X z -31.11 dBm OTRTRNY) R s b T e U R oyttt eyt oo A
3,580 GHz 3509 GHz 1.000 MHz 354895 GHz -20.84 dBm ELE R = = s = e Ay
3,549 Gz 3550 GHz 100,000 kfiz 354994 GHz -31.48 dBm
3550 GHz 3560 GHz 1.000 Mz 3.55580 GHz 10.19 dBm CF 3.52835 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
3560 GHz 3561 GHz 100,000 kHz 356000 GHz -38.68 dBm R T
1561 GHz 1570 GHz 1.000 Mz 3.56107 GHz -25.27 dBm
3570 GHz 3720 GHr 1000 MHz 357562 GHz -37.99 dBm Tl [Rel 1,000 MH; "48.38 dBm
3720 GHz 3.820 GHz 1.000 MHz 3.81675 GHz -44.50 dBm Tx |'u$f ‘ -48.38 dBm
— U
07:39:18 0 01/10/2023 07:40:05 P 01/10/2023
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG2N2510-01F

FR1 n48 / 10MHz / DFT-S OFDM / QPSK

Middle Channel

1RBO

1RBmax

Ref Level 40.00dBm Offset 10.80 6B Made Sweep. 5GL RefLevel 20.00d8m Offset 10.80 d8 Mode Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissians
Tt e it Chee
20 aghine SPURIOUS UNE ABs ody Phes 30 dabine SPURIOUS LINE ABs oda Phs:
20 dBenr 20 i
10 dBiv 10 I
o B ‘
-10
20 B
e E
SPURIOUS_LINE_ABS._ 00 ) INE_ABS,
SAURIOUS UNE 85 002 Wi SPURIOUS_LINE_ABS_ 002 | 1
B I A | T ida [ 1 el I
3.53 GHz 6409 pts 39.0 MHz/ 382GHz | 3.43GHz 39.0 MHE/ 3.82GHz
3430 GHz 3530GHz 1.000 MHz 351367 GHz 3430 GHz 3.530 GHz 1.000 Mtz 3.47191 GHz -34.95 dBm .95
3530 GHz 3510 GHz 1.000 Mz 359230 GHz 1530 GHz 1610GHz 1,000 MHz 3559565 GHz 39.93 dBm -14.93 dB
3610 GHz 3519GHz 1.000 MHy 61812 GHz 3610 GHz 3,619 GHe 1,000 MHz 3.61879 GHz -31.96 dBm -18.96 dB
3619GHz 3620GHz 100,000 kitz 3.61997 GHz 3619 GHz 1620 GHz 100.000 kHz 361986 GHz -47.50 dBm -34.50dB
3.620GHz 3630 GHz 1.000 Miz 362037 GHz 1620 GHz 1630 GHz 1.000 MHz 362963 GHz 17.89 dBm 121148
3,630 GHz 3.631 GHz 100.000 kHz 363011 GHz 3.630 GHz 3,631 GHz 100.000 kHz 3.63000 GHz 21.16 dBm 16dB
181G 3640 GH 1.000 Mz 363269 GHz 3631 Gz 3640 GHz 1.000 MHz 3631711 GHz -17.27 dBm -4.27d8B
3640 GHe 3720 GHz 1.000 MHz 3.64212 GHz 3.640 Gz 3720 GHz 1.000 MHz 364044 GHz -31.92 dBm 6.92dB
3.720 GHz 3.820 GHz 1.000 MHz 3.81446 GHz 3720GHz 3820 GHz 1.000 MHz 3.78039 GHz dBi 66 dB
B e T

08:13:24 PM 01/10/2023

08:10:45 PM 01/10/2023

Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

Mode Sweep saL
Count 100/100
1 Spurious Emissians
Uimit Checd Fss
30 apdine.SPURlOUS_UNE_aBs o2 PRsS
20 B
10 dir
a
0
20
a0
SPURIOUS UINE ABS 002 L |
| I N I L
o 1
333 GHz 6409 pts 39.0 MHa/ 382 GHz
3430GHz 3530 GHz 1.000 MHz 3.067 01 GHz
3530 GHz 3510 GHz 1.000 MHz 3.607 32 GHz
3610 GHr 3619 GHz 1.000 Mz 3.61872 GHz
3619GHz 3,620 GHz 100,000 ktfz 3.61999 GHz
3,620 GHz 3,630 GHz 1.000 MHz 3.62097 GHz
3630 GHz 3631 GHz 100.000 kHz 3.63005 GHz
3631 GHz 3540 GHz 1.000 MHy 3.63421 GHz
3,640 Gz 3720 GHz 1.000 Miz 3.65067 GHz
3720 GHz 3,820 GHz 1.000 MHz 3.81006 GHz

08:30:57 BN 01/10/2023
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e% FCC RADIO TEST REPORT Report No. : FG2N2510-01F

SPORTON LAB.

FR1 n48 / 10MHz / DFT-S OFDM / QPSK

Highest Channel

1RBO 1IRBmax

Ref Level 4000 dBm  Offset 10.90 0B Mode Sweep saL Reflevel 40.00Bm  Ofiset 10.60 d Mode Sweep seL
Count 100/100 Count 100/100
1 Spurleus Emissiens

1 Spurious Emissians
Cimit Cheed Fss Lirmit Chee

30 dpbineSPURIOUS_UNE a8 o phss 30 dpine SPUBlous_LiNE_Ass_ oda P
20 dBm 20
10 dBimv 10 Il
o . i
0 ‘
20 B Ly

" {
20 It -
SPURIOUS_LINE_ABS 002 ‘ l‘ SPURIOUS_LINE_ABS_002 . ‘ﬂl
0o T r 1

A bl I . TN L1
’ L

3.43 GHz 6409 pts 39.0 MHz/ 382GHz | 3.43GHz 39.0 MHz/ 3.82 GHz

3430 GHz 3530 GHz 1.000 MHz 345293 GHz 3.430 GHz 3530 Gtz 1.000 MHz 3.48619 GHz 44,93 dBm -4.93 dB
3530 GHz 3680 GHz 1.000 MHz 3.67768 GHz 3530 GHz 3,680 GHz 1.000 MHz 367753 GHz -36.08 dBm 11.08 dB
3,680 GHz 3689 GHz 1.000 MHz .688 82 GHz 3,680 GHz 3,689 GHz. 1,000 MHz 3.68694 GHz -33.89 dBm -20.80 d@
1689 GHz 3690 GHz 100,000 kitz 3.60000 GHz 1,689 GHz 1690 GHz 100,000 kitz 368982 GHz 47.23 dBm 34.23d8
3690 GHz 3.700 GHz 1.000 Miz 3.69027 GHz 3630 GHz 3.700 GHz 1.000 MHz 3.69948 GHz 16.95 dBm -13.05d8
3.700 GHz 3.701 GHz 100.000 kHz 3.70001 GHz 3.700 GHz 3.701 GHz 100.000 kHz 3.70000 GHz -21.76 dBm 8.76dB
3701 GHr 3710GHz 1.000 MHx 370169 GHz 3701 GHz 3710 GHz 1.000 MHz 3.70102 GHz -16.64 dBm 364 d8B
3.710GHz 3720 GHz 1.000 Mz 3.71149 GHz 3.710GHz 3.720GHz 1.000 MHz 3.71075 GHz -31.77 dBm 6.77dB
3.720 GHz 3.820 GHz 1.000 MHz 3.73773 GHz 3720GHz 3820 GHz 1,000 MHz 3.72804 GHz 40.20 dBm 0.20dB
L [iiiinnsiil & S
08:43:44 PN 01/10/2023 08:51:23 PM  01/10/2023

Full RB

Ref Level 4000 dBm  Offset 10.90 0B Mode Sweep saL
Count 100/100
1 Spurious Emissians
it Cheed 7
ine _SPURJOUS_LINE_aBS_od2 Phss

30
20 dbr

10 dBinr + 1 L

30
RIOUS LINE ABS 002
[Hoakin - -
L. L

3.43 GHz 6409 pis. 39.0 MHz/ 382 GHz

3430GHz 3530 GHz 1.000 MHz 347021 GHz
3530 GHz 3680 GHz 1.000 MHz 3.67693 GHz
3,680 GHr 3,689 GHz 1.000 Mz 3.68701 GHz
3,689 Gz 3,690 GHz 100,000 ktfz 3.69000 GHz
3,690 GHz 3.700 GHz 1.000 MHz 3.69226 GHz
3700 GHz 3701 GHz 100.000 khz 3.70004 GHz
3701 GHr 3710GH: 1.000 MHz 3.70145 GHz
3.0 GHz 3.720 GHz 1.000 MHz 3.71238 GHz
3.720GHz 3,820 GHz 1.000 MHz 372504 GHz
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FR1 n48 / 10MHz / DFT-S OFDM / 16QAM

Lowest Channel

1RBO

1RBmax

07:50:42 PM 01/10/2023

Ref Level 4000 dBm  Offset 10.90 0B Mode Sweep saL RefLevel 40,00 dm Ofset 10.60d5 Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions 1 Spurious Emissians
Cimit Cheed Fss Lirmit Chee - 7

30 dpbineSPURIOUS_UNE a8 o phss 30 dpine SPUBlous_LiNE_Ass_ oda Phss

20 dB T 20 T

10 dBime 1 1 JI 10 i

0 o ]

10 ! |

; ‘ ‘

20 B :

1
30 i i ) I"
UROUS UNE ABS 002 " SPURIOUS UNE a8 002
[ I I ] L]
" . tid
0 | ' E "V

3.53 GHz 6409 pts 39.0 MHz/ 382GHz | 3.43GHz 39.0 MHz/ 3.82 GHz
3.430GHz 3530GHz 1.000 MHz 3.52426 GHz 3430 GHz 3.530 GHz 1.000 Mtz 3.52296 GHz -42.60 dBm -260 dl
3530 GHz 3540 GHz 1.000 MHz 3.53594 GHz 3530 GHz 3540 GHz 1.000 MHz 353947 GHz 39,08 dBm 14.08 dB
3540 GHr 3589 GHz 1.000 Mz .548 79 GHz 3,540 GHz 3,549 GHe 1,000 MHz 3.54749 GHz -35.75 dBm -22.75 dB
3543 GHe 3550 GHz 100,000 kitz 3.35000 GHz 3549 GHz 3550 GHz 100.000 kHz 354985 GHz -48.21 dBm -35.21d8
3550 GHz 3.560 GHz 1.000 Miz 355037 GHz 1550 GHz 1560 GHz 1.000 MHz 355948 GHz 18.62 dBm -11.38d8
3.560 GHz 3561 GHz 100.000 kHz 3.56013 GHz 3.560 GHz 3.561 GHz 100.000 kHz 3.56000 GHz -22.57 dBm -9.57 di
1561 Gia I5T0GH: 1.000 Mz 3.56258 GHz 3561 Ghz 3570 Gz 1.000 MHz 356102 GHz -19.89 dBm 6.89dB
35706t 3720 GHz 1.000 MHz 357577 GHz 3570 GHz 3720 Gtz 1.000 MHz 357592 GHz 4051 dBm 1551 dB
3.720 GHz 3820 GHz 1.000 PAHz 3.81555 EHe 3720 GHz 3820 GHz 1,000 MHz 380167 GHz -44.70 dBm 70

08:02:52 FM 01/10/2023

Full RB

Power Limit -40dBm > -49.10 dBm Pass

Ref Level 25.00dBm  Offset 10.80 08 ® RBW 10 kHz

Ref Level 4000 dBm  Offset 10.90 0B Mode Sweep saL
Count 100/100 | = Att 3048 & SWT_ 100 ms # VBW 30kHz _Mode Sweep
1 Spurious Emissions 1ACLR
Uimit Checd AL
30 apdine.SPURlOUS_UNE_aBs o2 L
T
20 dBew 10
10 dbm
""'“ 0.
a
a0 -0
-20 -20 dbir
-30 dBmr
) 1 L
| -40
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz 50 dir
60
3430GHz 3530 GHz 1.000 MHz 352945 GHz -39.44 dBm
3530 GHz 3520 GHz 1.000 Mz 353997 GHz -34.38 dBm BV DT A " N OIS YOy
3,540 GHz 3549 GHz 1.000 Mt 3.54796 GHz -28.84 dBm T
3549 Gz 3550 GHr 100,000 ktfz 355000 GHz -36.34 dB
3550 GHz 3560 GHz 1.000 MHz 355291 GHz 10.31 dBm CF 3.4203 Bz 1001 pts 200.0 khiz/. Span 2.0 Miz
3560 GHz 3561 GHz 100.000 khz 56016 GHz -39.51 dBm 2 Result Summar None
3561 GHz 3570 GHz 1.000 MHy 3.56192 GHz -27.55 dBm
3570 GHe 3720 GHz 1.000 Miz 357127 GHz -35.11 dBm Tl (Ref 1,000 MH; -29.10 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.81565 GHz -44.54 dBm Tx d,:,e : -49.10 dBm

07:41:19 BN 01/10/2023

07:42:07 BM  01/10/2023
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Report No. : FG2N2510-01F

FR1 n48 / 10MHz / DFT-S OFDM / 16QAM

Middle Channel

1RBO

1RBmax

RefLevel 40.00dBm  OMfset 10.80dB.

Mode Sweep

6L

Ref Level 4000 dBm  Offset 10.40 3B Mode Sweep saL
Count 100/100 Count 100/100
P = 1 Spurious Emissions
— T3 it Chee
30 dpbineSPURIOUS_UNE a8 o phss 30 dpine SPUBlous_LiNE_Ass_ oda Phs:
20 dBm 2 i
10 dBrr - 10 -
o o [
0
20 B
. _ I
‘:u‘é‘:!‘J S LINE_ABS 002 l_wumun\ UNE ‘.—.p\ 002 | J.WJ"'M
! L .i
3.83 6z 6409 pis 39.0 WMHz] 382GH: | 3.43GHz 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1.000 Mz 352915 GHz 3430 GHz 3530 Gtz 1.000 MHz 350637 GHz 45.08 dBm 5.08d
3530 GHz 3610GHz 1.000 Mz 3.60237 GHz 3530 GHz 1610GHz 1.000 MHz 3.60189 GHz -41.30 dBmv 16.30 dB
3610 GHz 3619 GHz 1.000 MHz 61869 GHz 3610GHz 3619 GHz 1,000 MHz 3.61820 GHz -34.11 dBm -21.11d8
1619GH: 3620 GHz 100,000 kitz 3.61999GHz 1619 GHz 1620 GHz 100,000 kitz 361978 GHz 4884 dBm -35.84 dB
3520 GHz 3630 GHz 1.000 Miz 3.62052 GHz 3620 GHz 3630 GHz 1.000 MHz 362973 GHz 17.40 dBm 1260 d8
3.630 GHz 3.631 GHz 100.000 kHz 3.63000 GHz 3.630 GHz 3,631 GHz 100.000 kHz 3.63000 GHz -23.22 dBm 10.22 dB
3631 GHr 3640GH: 1.000 MHx 363803 GHz 3631 GHz 3640 GHz 1.000 MHz 363167 GHz -20.45 dBm -11.46 dB
3540 GHz 3.720GHz 1.000 Mtz 3.64819 GHz 3640 GHz 3.720 GHz 1.000 Mtz 3.64292 GHz -36.79 dBm -11.79.dB
3.720 GHz 3.820 GHz 1,000 MHz 3.80067 GHz 3720GHz 3820 GHz 1,000 MHz 3.81116 GHz .30 dBm 30 dl
L [iiiinnsiil A

14 PM 01/10/2023

08:09:59 FM 01/10/2023

Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

1 Spurious Emissians

Made Sweep

6L

Count 100/100

Limit Che<d
Line _SPUR|OUS_LINE_ABS_og2
30 I d

20 dbr

10 dBinr

RIOUS_LINE ABS 002

R
[0abr

3.43 GHz

6409 pis. 39.0 MHz/

3430GHz 3530 GHz 1.000 MHz 351097 GHz
3530 GHz 3610 GHz 1.000 MHz 3 iz
3610 GHr 3619 GHz 1.000 Mz 3.61868 GHz
3619GHz 3,620 GHz 100,000 ktfz 3.62000 GHz
3,620 GHz 3,630 GHz 1.000 MHz 3.627 89 GHz
3630 GHz 3631 GHz 100.000 kHz 3.63007 GHz
3631 GHz 3540 GHz 1.000 MHy 3.63192 GHz
3,640 Gz 3720 GHz 1.000 Miz 3.64252 GHz
3720 GHz 3,820 GHz 1.000 MHz 381765 GHz

382 GHz

0B:29:51 BM  01/10/2023
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FR1 n48 / 10MHz / DFT-S OFDM / 16QAM

Highest Channel

1RBO

1RBmax

RefLevel 40.00dBm  OMfset 10.80dB.

Mode Sweep

6L

08:42:28 PM 01/10/2023

08:53:11 PM 01/10/2023

Ref Level 4000 dBm  Offset 10.40 3B Mode Sweep saL
Caunt 100/100 Count 100/100
HSpmaricess Ersdamion 1 Spurious Emissians
i T3 it Chee
30 dpbineSPURIOUS_UNE a8 o phss 30 dpine SPUBlous_LiNE_Ass_ oda Phs:
20 dBm 20
10 dBy 10 i
o o |
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-20 Br J‘
20 E ¥ 4
SPURIOUS_LINE ABS 002 SPURIOUS, LINE |ABS. 002 il U‘ m
g e [ \ '
mu L
3.53 GHz 6409 pts 39.0 MHz/ 382GHz | 3.43GHz 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1.000 Mz 3.49728 GHz -44.94 dBm 3.430 GHz 3530 Gtz 1.000 MHz 350777 GHz 44,80 di .80
3530 GHz 3680 GHz 1.000 MHz -39.35 dBm 3530 GHz 3,680 GHz 1.000 MHz 3.66959 GHz -39.78 dBm -14.78 dB
3680 GHr 3689 GHz 1.000 Mz -25.55 dBm 3.680 GHz 3,689 GHe 1,000 MHz 3.68739 GHz -34.74 dBm -21.74 dB
3,689 GHz 3.690 GHz 100000 ki -21.40 dBm 3689 GHz 3630 GHz 100.000 kHz 3.69000 GHz -47.60 dBm -34.60 dB
3690 GHz 3700 GHz 1.000 MHz 17.87 dBm 1690 GHz 1.700 GHz 1.000 MHz 369953 GHz 15.82 dBm 14,1848
3.700 GHz 3.701 GHz 100.000 kHz -48.79 dBm 3.700 GHz 3.701 GHz 100,000 kHz 3.70000 GHz 21.37 dBm -8.37 d
3701 GHr 3710GHz 1.000 MHx -37.03dBm 3701 GHz 3710 GHz 1.000 MHz 3.70106 GHz -18.28 dBm 5.28d8
3.710GHz 3.720GHz 1.000 MHz -40.06 dBm 3.710GHz 3.720GHz 1.000 MHz 3.71457 GHz -35.69 dBm -10.69 dB
3.720 GHz 3820 GHz 1.000 MHz 3.73593 GHz -43.03 dBm 3720 GHe 3820 GHe. 1,000 Mis 373264 GHz 79 dBm 2794
Reaty B [reveeey = mone

Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

Mode Sweep saL
Caunt 100/100
1 Spurious Emissians
Uimit Checd Fss
30 apdine.SPURlOUS_UNE_aBs o2 PRsS
20 B
10 dir
a
0
20
a0
RIOUS LINE ABS 002
“irabm B
L ] VP Y
333 GHz 6409 pts 39.0 MHa/ 382 GHz
3430GHz 3530 GHz [
3530 GHz 3680 GHz 1.000 MHz 3.66284 GHz
3,680 GHr 3,689 GHz 1.000 Mz 3.68892 GHz
3,689 Gz 3,690 GHz 100,000 ktfz 3.69000 GHz
3,650 GHz 3.700 GHz 1.000 MHz 3.693 81 GHz
3700 GHz 3701 GHz 100.000 khz 3.70006 GHz
3701 GHr 3710GH: 1.000 MHz 3.70111 GHz
3.0 GHz 3.720 GHz 1.000 MHz 3.71030 GHz
3.720GHz 3,820 GHz 1.000 MHz 372465 GHz
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FCC RADIO TEST REPORT Report No. : FG2N2510-01F

FR1 n48 / 10MHz / DFT-S OFDM / 64QAM

Lowest Channel

1RBO Power Limit -40dBm > -48.53 dBm Pass

Ref Level 25.00dBm  Offset 10.80 48 = RBW 10 kHz

Ref Level 4000 dBm  Offset 10.90 0B Mode Sweep saL
Count 100/100 - Att 30 dB & SWT 100 ms ® VBW 30 kHz Mede Sweep
1 Spurious Emissions 1ACLR
o Ches m
30 dBiRE. SPURIOUS LINE_ABS 02 JAIL 20 dBnr
W
20 dBenr T T T 10
10 dBimv . - 1
0
o
10 i 10
-20 1 |F -20
-30 ”lu "
SAURIOUS UNE 85 002 WL ' .
t e L B —
50 | -40
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz 50
60
3.430 GHa 3530 GHz 1.000 Mz 352165 GHz
150G 0 1000z e gt o ol g ol o A A AR AD AN ko st P
e e i e e e —
3.560 GHz 3561 GHz 100.000 kHz ggglz);; gnz 2 Result Summar None
3561 GHe 3570 GHe 1.000 MHz a iz
3570 GHr 3.720 GHz 1000 MHz 357727 GHz Tal (Rel) 1000 Mz 4853 dBm
3.720GHz 3820 GHz 1.000 MHz 3.81845 GHz T Total 2833 dBm
ey DRI

07:48:12 PM 01/10/2023

©07:48:51 B4 01/10/2023

1RBmax

Power Limit -40dBm > -49.31 dBm Pass

Ref Level 40.00 dBm  Offset 10.80 d8

RefLevel 25.000Bm  Offset 103008 = REW 10 kHz

Mode Sweep saL
Count 100/100 & ant 3048 & SWT_ 100ms & VBW 30 kHz _ Maode Sweep
1 Spurious Emissions 1 ACLR
Limit Chee] Al
Line _SPUR|OUS_LINE_ABS_0d2 n 20 dBm
™
; 10
10 !
| 0
0 ds I
10 i 10
20 dbi 20
30 \lh
SPURIOUS LINE (ABS 002 " ' -0
[ PRI T | L
50 i | 40
3.43GHz 6400 pts 39.0 MHz/ 3.82 Ghz | 50
60
3.430 GHz 3.530 GHz 1.000 MHz 352605 GHz -39.22 dBm 0.78 dB
3530 GHz 3540 GHz 1.000 MHz 353856 GHz -35.96 dBm 1096 dB et . " .
3540 GHz 3549 GHz 1.000 Mt 354789 GHz 33.01 dBm -2001 dB E
3549 GHz 3550 GHz 100.000 kHz 354930 GHz 47.62 dBm -34562 dB L
3550 GHz 3560 GHz 1,000 Mtz 355953 GHz 1856 dBm -11.44 dB |CF 3.526.05 GHz 1001 pts 200.0 kbz/ Span 2.0 MHz
3.560 GHe 3.561 GHz 100.000 kHz 356000 GHz 21.18 dBm 818 dB 2 Result Summar None
3561 GHz 3570 GHz 1.000 MHz 356198 GHz -20.18 dBm -7.18dB
3570 GHz 3720 GHz 1.000 MHz 357007 GHz -38.34 dBm -13.34 dB Tl [Ref) 1.000 MHz -49.31 dBm
3.720 GHz 3.820 GHz 1.000 MHz 3.79707 GHz -34.49 dBm -4.49 dB Tx Total -49.31 dBm

0B:03:55 BM  03/10/2023

0B:04:37 PM 01/10/2023
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FR1 n48 / 10MHz / DFT-S OFDM / 64QAM

Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 10,40 dB Made Sweep £
Count 100/100
1 Spurious Emissians
Uimit Checd o
30 apine.SPURIOUS UNE_aBs o2
20 dBew
10 dir Ca
f
0 dBm 14
-10
-20
E i
SPURIOUS UINE ABS 002 | |
L T LI T o
50
3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 352545 GHz -41.67 dBm -1.67 dB
1530GHz 3540 GHz 1.000 Mtz 3.53702 GHz -34.65 dBm -9.65 dB
3,540 GHz 3549 GHz 1.000 Mix 3.54812 GHz -27.58 dBm -14.58 dB
3549 Gz 3550 GHr 100,000 kffz 354998 GHz -37.78 dBm -24.78 dB
3,550 GHz 3560 GHz 1.000 Miz 355664 GHz 9.51 dBm -20.49 dB
3560 GHz 3561 GHz 100.000 kiiz 3.56044 GHz -39.63 dBm -26.63 dB
3561 GHz 3570 GHz 1.000 MHy 3.56126 GHz -26.41 dBm -13.41 dB
3570 GHe 3,720 GHz 1.000 Miz 357337 GHz -30.84 dBm -15.84 dB
3.720GHz 3,820 GHz 1.000 MHz 378948 GHz -44.68 dBm -468dB
]
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SPORTON LAB.
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Report No. : FG2N2510-01F

FR1 n48 / 10MHz / DFT-S OFDM / 64QAM

Middle Channel

1RBO

1RBmax

RefLevel 40.00dBm  OMfset 10.80dB. Mode Sweep

6L

Ref Level 4000 dBm  Offset 10.40 3B Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissions Lopurious Embsions
Limit Ppss Lt Chee

30 dpbineSPURIOUS_UNE a8 o 3 30 dabine SPURIOUS LINE ABs oda phs:

20 dBm 2

10 dBrv - 10 i‘
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e E

PURIOUS. LINE |ABS, 002 L SPURIOUS_LINE_ ABS 002 il Ay |
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3.43 GHz 6409 pts. 39.0 MHz/ 3826GHz | 3.43GHz 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1.000 MHz 3.50547 GHz -44.92 dBm 92 3430 GHz 3.530 GHz 1.000 Mtz 3.52615 GHz -34.68 dBm .68 d
3530 GHz 3610GHz 1.000 MHz 3.60085 GHz -35.62 dBm -10.62 dB 3530 GHz 1610GHz 1.000 MHz 358958 GHz -38.84 dBm 13.84 dB
3610GHr 3519 GHz 1.000 Mz 61899 GHz -14.37 dBm -1.37 dB 3610 GHz 3,619 GHe 1,000 MHz 3.61766 GHz -32.16 dBm -19.16 dB
3619GHz 3620 GHz 100000 ki 361998 GHz -22.55 dBm 35 d 3519 GHz 3620 GHz 100.000 kHz 3.61980 GHz -48.14 dBm -35.14 dB
3620 GHz 3630 GHz 1.000 MHz 3.62032 GHz 17.28dBm 1272d8 1620 GHz 1630 GHz 1.000 MHz 362958 GHz 1534 dBm 1466 di
3,630 GHz 3.631 GHz 100.000 kHz 3.63006 GHz -48.76 dBm -35.76 dB 3.630 GHz 3,631 GHz 100,000 kHz 3.63000 GHz -24.12 dBm -11.12d8
3631 Gie 3640 GHz 1.000 MH:z 3.63319GHz -33.08 dBm -20.08 d& 3631 Gz 3640 GHz 1.000 MHz 363112 GHz -15.31 dBm 23148
3,640 GHz 3720 GHz 1.000 Mtz 3.65594 GHz -39.16 dBm -14.16 dB 3.640 Gz 3720 GHz 1.000 MHz 364507 GHz -33.99 dBm -8.99.dB
3.720GHz 3820 GHz 1.000 MHz 3.81046 GHz -42.44 dBm -4.44 dB 3720 ot 3820 GHe. 1,000 Mis 381705 GHz 4455 dBm 455 dB

08:15:03 PM  01/10/2023

08:09:03 FM 01/10/2023

Full RB

Ref Level 40.00 dBm  Offset 10.50 0B

Mode Sweep saL
Caunt 100/100
1 Spurious Emissians
Uimit Checd Fss
30 apdine.SPURlOUS_UNE_aBs o2 PRsS
20 B
10 dBinr Iz
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20
a0
RIOUS LINE ABS 002
[Aabm B
0
333 GHz 6409 pts 39.0 MHa/ 382 GHz
3430GHz 3530 GHz 1.000 MHz 3.04863 GHz -44.89 dBm 89 dB
3530 GHz 3610 GHz 1.000 MHz 3.60908 GHz -80.66 dBm -15.66 dB
3,610 GHz 3619 GHz 1.000 MHz 3.61900 GHz -29.96 dBm 16.96 dB
3619 GHz 3620 GHz 100.000 kHz 3.62000 GHz -36.28 dBm 23.28 d
3.620 GHz 3.630 GHz 1.000 MHz 3.62500 GHz 8.98 dBm -21.02 dB
3630 GHz 3631 GHz 100.000 kHz 363010 GHz -41.93 dBm -28.93 di
3631 GHr 3640 GHz 1.000 MHz 3.63131 GHz -29.43 dBm -16.43dB
3,640 GHz 3.720 GHz 1.000 MHz 3.64196 GHz -43.83 dBm 18.83 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.806 36 GHz -44.48 dBm -4.48 dB

08:29:01 PM  01/10/2023
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